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LY R R IR L E2T0%

NO. 270, YUAN HUAN E. RD., FENG YUAN DIST., TAIWAN, R. 0. C.
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T RIS Y R TR &2 f23k (The following sample(s) was/were submitted and identified
by/on behalf of the applicant as) :
E AP (Sample Submitted By) DO FARERg ARG T @ (YU HSING SCREEN & PAINT CO., LTD.)

*ir‘-'{,. f[’q;f‘l;_(Sample Description) : A-884] # P4 & \ A-88 Transparent Ink
A-88%] #9e 4 & \ A-88 White Ink
A-887 & \ A-88 Black Ink
A-884) % \ A-88 Super Orange Ink
A-884] % \ A-88 Bright Red Ink
A-887] % % \ A-88 Gold Red Ink
A-887] % \ A-88 Magenta Ink
A-887) # % \ A-88 Rose Red Ink
A-884] % \ A-88 Purple Red Ink
A-8871] \ A-88 Violet Ink
A-8871] \ A-88 Permanent Blue Ink
A-8871] \ A-88 Brilliant Blue Ink
A-8871] \ A-88 Permanent Green Ink
A-887 \ A-88 Golden Yellow Ink
A-884] % \ A-88 Lemon Yellow Ink
A-884] % \ A-88 Black Tix Ink
A-884] % \ A-88 Yellow Tix Ink
A-8871 4 % \ A-88 Cyan Tix Ink
A-8871 4 % \ A-88 Magenta Tix Ink

J it p # (Sample Receiving Date) . 2016/08/15

R:EE F (Testing Period) : 2016/08/15 TO 2016/08/22

P22 £ (Test Requested) s RRE S a‘;q %_» %+ RolS2011/65/EU Annex 112 # i3 T’;T%‘ﬁ £ (EU) 2015/863:p3 4% ~

e~ &~ gk~ FiLmy ~ 4m ¥ @, DBP, BBP, DEHP, DIBP. (As specified by
client, with reference to RoHS 2011/65/EU Annex II and amending Directive
(EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP,

BBP, DEHP, DIBP contents in the submitted sample.)
# 27 - F (Please refer to next pages).

m&*&cmsaéﬁ%Mw
PR % (Teg R

#27T - F (Please refer to next pages).
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P2 % (Test Results)

#l5EF% = (PART NAME)No. 1 CORdME (E7p FRp2ES) (o) (BLACK INK (SAMPLE IS BLENDED BY
CLIENT)(DRY BASE))

s =k R 5%
PI3AE P " Ples
; . v AN (Result)
(Test Items) (Unit) (Method) (MDL) Yo 1
4 / Cadmium (Cd) mg/kg %% IEC 62321-5 (2013), ™R k482 2 n. d.

Hem sk kg Rl / Vith
reference to IEC 62321-5 (2013) and
performed by ICP-AES.

4~ / Lead (Pb) mg/kg | %% IEC 62321-5 (2013), ™R R#mé T 2 n. d.
o st ki kignl. / Vith
reference to IEC 62321-5 (2013) and
performed by ICP-AES.

A / Mercury (Hg) mg/kg | %% IEC 62321-4 (2013), ™M &8s 7 2 n.d.
o sk kignl. / Vith
reference to IEC 62321-4 (2013) and
performed by ICP-AES.

+ % 4% / Hexavalent Chromium mg/kg | %% IEC 62321 (2008), 12UV-VISts ipl. 2 n. d.
Cr(VI) / With reference to IEC 62321 (2008)
and performed by UV-VIS.

% 4.5 % % / Sun of PBBs mg/kg - n. d.
- 4.9 % / Monobromobipheny!l mg/kg 5 n. d.
= 4%% / Dibromobiphenyl mg/kg 5 n. d.
Z&m% / Trib biphenyl . d.

— MEKE | S TR 623216 (2015),  f Ak 4/ > n.d
z ;%5 % / Tetrabromobiphenyl mg/kg |7 7. ’ # 5 n. d.
7 ;4% % / Pentabromobiphenyl mg/k it kgl / With reference to IEC 5 n.d
S : S8 162321-6 (2015) and performed by =
+ %% ¥ / Hexabromobiphenyl m&gcwm 5 n. d.
= 4.5 ¥ / Heptabromobiphenyl mg/kg ' 5 n. d.
A 8.9 % / Octabromobiphenyl mg/kg 5 n. d.
4 %% % / Nonabromobiphenyl mg/kg 5 n. d.
- 8.9 % / Decabromobiphenyl mg/kg 5 n. d.
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X 3k R 5%
RIS P ¥ BIE S % s R
g esult
(Test Items) (Unit) (Method) BRE ( )
(MDL) No. 1
% 5.5 ¥ .84 / Sum of PBDEs mg/kg - n. d.
- %7 ¥ p / Monobromodiphenyl ether | mg/kg 5 n. d.
= %T ¥ @ / Dibromodiphenyl ether mg/kg 5 n. d.
Z % ¥ @ / Tribromodiphenyl ether mg/kg 5 n. d.
w %7 ¥ L / Tetrabromodiphenyl ether | mg/kg |33 EC 62321-6 (2015), 24 4pf; 7/ 5 n. d.
T a9 TA. / Pentabromodiphenyl oth ke | Fe¥ &iail. / With reference to IEC 5 r
- R/ entabronodipheny] ether | me/Ke l6os91-6 (2015) and performed by i

- %9 ¥ pt / Hexabromodiphenyl ether mg/kg GC/NS 5 n. d.
= 47 ¥ @ / Heptabromodiphenyl ether | mg/kg 5 n. d.
A5 ¥ pe / Octabromodiphenyl ether | mg/kg 5 n. d.
1 4% ¥ i / Nonabromodiphenyl ether | mg/kg 5 n. d.
- %7 ¥ p / Decabromodiphenyl ether | mg/kg 5 n. d.
AFZRPEET F Y Ay / BBP (Butyl mg/kg 50 n. d.
Benzyl phthalate) (CAS No.: 85-68-
7)
ﬁijiglgxiigkékgaNg PBg4f$i?;§yl "8/KE | 4 EC 62321-8/CD (2013, 1§ n ! o
Ey_gh_ — : 17 &/ ¥ % &4k #l. / With reference to ; f
AF- s 27 fa / DIBP (Di- me/Ke | 1pC 62321-8/CD (2013). Analysis was g n.d.
isobutyl phthalate) (CAS No.: 84- performed by GC/MS
69-5) '
MF- PR (2-v A A)fg / DEHP| mg/kg 50 n. d.
(Di- (2-ethylhexyl) phthalate)
(CAS No. : 117-81-T)
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# i (Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. n.d. = Not Detected (&4 )
3. MDL = Method Detection Limit (= ;% i jp[i& 2 &
4. "-" = Not Regulated (& & iE
5. & hic I E T E SR, / The sample(s) was/were tested after drying to consistent weight.
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FALRRE LG LT

YU HSING SCREEN & PAINT CO.,

.45 (No. )

LTD.

LY O¥ R T RIR L2705

NO. 270, YUAN HUAN E. RD.

PP T AR R G R R 2BE (5 g
These samples were dissolved totally by pre-conditioning method according to below flow chart. cr®
: 2 33 /Technician : JR Wang

3z [ Supervisor: Troy Chang

Bl3EA R
R LT A

FENG YUAN DIST.,

CE/2016/83079

LRlEE A

P4 - 9l % # 5 /Cutting -~ Preparation |

v

Pk &£ € /Sample Measurement |

p 2 (Date) : 2016/08/22

TAIWAN, R. 0. C.

2 )

7 # (Page)

5 of 8

test method excluded )

A 4

4 Pb - 4 Cd

% Hg

A\ 4

A 1} CI'6+
v (Note*¥)

AR PR A L R T (T £
#7571 ) / Acid digestion by suitable acid depended on
different sample material (as below table)

R/l E & peerpcal 1/

Microwave digestion with HNO3/HCI/HF

v

'

i /g / Filtration

—

5% / Solution |

—

| % | Residue |

v

F 4eig €914 /Add
appropriate amount of
digestion reagent

v

BT FEAREH
»~ [ Heat to appropriate
temperature to extract

v

| R R R

TR 5Lk | ICP-AES |

1) d&’3 iz /Alkali Fusion
2) ®pki3 2 /HClto dissolve

v

4 Fris Btk & [ Cool,
filter digestate through filter

v

&1 § / Sample Material

i) v gk a4F / Digestion Acid

S, 4F, 4F, B 47/
Steel, copper, aluminum, solder

Ik, AL, B &R,

EF ok

Aqua regia HNQO3, HCI, HF, H,0,

#.33 / Glass

s AEES [Add
diphenyl-carbazide for
color development

&, 40, &, 8%/
Gold, platinum, palladium, ceramic

E3 1\ /Aqua regia

v

42 / Silver

# ik /HNOs

# % [ Plastic

B,

¥k, A7k, @7k | H:SO, H:0p HNOs, HCI

H @ /Others

4:)\41

giEH 3 % 2% % /Added appropriate

reagent to total digestion

L kT sk skt B
B 5-R R B 540 nm ek

f< & [ measure the

absorbance at 540 nm by
UVv-vIS

Note** (For IEC 62321)
(1) #4125 & Bttt se » 125 v > 4o 3 90~95°C ¥ B~. / For non-metallic material, add alkaline digestion reagent and heat to

90~95C

(2) $5 & Bttilse » 8ok > s fid

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at

drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

# %5 P~ | For metallic material, add pure water and heat to boiling.

. Attention is

25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /§t i TR gL A £ B TR 265

t+886 (02)2299 3939 f+886 (02)2299 3237

WWW.sgs.tw

Member of the SGS Group




SGS

R
Test Report
FAEROR AL G P
YU HSING SCREEN & PAINT CO., LTD.

LY O¥ R T RIR L2705
NO. 270, YUAN HUAN E. RD., FENG YUAN DIST., TAIWAN, R. 0. C.

5.85 (No. ) : CE/2016/83079 P # (Date) : 2016/08/22

¥ %44 47,7428 [ Analytical flow chart - Phthalate

B pE AL R % sp [ Technician: Andy Shu
B R3EQ F 4 1 sREc® [ Supervisor nt: Troy Chang

[:rlz - 2 [Test method: IEC 62321-8])

e T L UNE -
Sample pretreatment/separation

'

#omrt THE v & exvd 3 f2 55 |
Sample dissolved/extracted by THF

!

i |

Dilute Extracted solution
FAEATEH RA AT/
Analysis was performed by GC/MS

!

#dy / Data
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5.8 (No. ) : CE/2016/83079

3R AL

YU HSING SCREEN & PAINT CO., LTD.

LY O¥ R T RIR L2705

NO. 270, YUAN HUAN E. RD., FENG YUAN DIST., TAIWAN, R. 0. C.

p 2 (Date) : 2016/08/22

T #c (Page) : T of 8

$5mF/%mrmA{rir42H / Analytical flow chart - PBB/PBDE

W Pz 4 B 2% [ Technician: Yaling Tu
B R F 4 fsEg® [ Supervisor: Troy Chang

A & pl3# 42 A | First testing process ———»
EH MG ®RAA [ Optional screen process sasnnnm:

FE3uAE A [ Confirmation process — -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

e

Sample / # &

v

Sample pretreatment / & 5 &2

Screen analysis / #~ & 4~ ¥7

v

Sample extraction 1% & % B/
Soxhlet method % ;% %3~

]
v

Concentrate/Dilute Extracted solution
F itk AEIAF R

T
v

Filter / 52~k

|
v

Analysis by GC/MS / # #p f 15 i 3 % A 47 |
T

v
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¥ REYP A REHRT O REAFERERPIZ &/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k 44 2 & (End of Report) *x
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